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e a3 g {aﬁNu. Sample of Pultruded GRP Ladder Type STaEs HY
[Tdentification Mark

cable Tray. Request No. :
of Sample :
fafa NIL
A 06-05-04
Fifesar aftator A BT =
Test Required : i i
1 Compressive Strength & Izod Impact strength Material Details
01No. Sample of Pultruded GRP Ladder Type
cable Tray.
= oEeTeT EBT A sirreE fAafde araiaes aRons ferooofy
St No Name of the Test Standard Specification Actual Sample Results Remarks
S _Date of Testing
1S-10192-1982 10-05-04
L. |1 Compressive strength 2080 kg / sg.cm
2,. |2 lzod Impact Strength 175 kglsg.cm
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REGIONAL TESTING CENTRE (W.R.)
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Kurla Andheri Road, Saki Naka, Fax (022)-857 2238

Mumbai — 400 072,
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Fad - 400 072.
giteror | dsfemier Rard
TEST / GSEEBRATION REPORT
BT HTRTC/WRIMET-20/04-05 97 et g6-05-04 Rerd sizan 20/a
Job Order No. oo ] Date Report No. :
oSS e M/S Genera) Composites Pvt.Ltd. S ey o e
st 121,Runwal commercial complex, Pt o B
LES Marg , Mulund(w)} , Mumbai-80 ' {4 [z; } DG
_ et 9 gEet RN sample of Pultruded GRP Ladder Type ST v
Identification Mark Request No. :
cable Tray.
of Sample :
ik NIL
il 06-05-04
Fifosa oftator HATA BT ==
Test Required : i i
A Flexural Strength & Flexural Modulus MG Dyl
01No. Sample of Pultruded GRP Ladder Type
cable Tray.
= OSf21oT 26T T wieres fafie arefees af¥om oot
5“ !N"' Name of the Test Standard Specification Actual Sample Results Remarks
140, Date of Testing
15-10192-1982 10-05-04
1 Flexural Strength 2268 kg / sq.cm
5
2 Flexural Modulus 2x10kg /sq.cm
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M.B. 1) This report Fertain to the particular sample submitted for test,
2) This report may not be reproduced withaul prior writhen permission of RTC Mumbal
3) This tested samples(s) should be collected positively within 30 days from issue of this report failing which no claim whatscever and
no commespandence in matter shall be enterained and such samole(s) will nbe disposal off per Government Procedura =
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Iob Order No. e -__—{f_—— — Date : Report No. :
51 =t B M/S General' Enmpnsi.tes Pvi.Ltd. 5 Y 29 By
e o 121,Runwal commercial complex, Pt o bisia
LBS Marg , Mulund(w) , Mumbai-80 14 | T loa
% l‘mﬂ e Meslied NG, Sample of Pultruded GRP Ladder Type TSt e
[Tdentification Mark cable Tray. Request No. :
of Sample :
ferfay NIL
il 06-05-04
Fiftsar adteror I W1 R
i Ultimate Tensile strength , Tensile Modulus Musceiol Desidls
01No. Sample of Pultruded GRP Ladder Type
cable Tray.
. oftarer 6T ST Fees fAfge AR affoms Rt
sr No Mame of the Test Standard Specification Actual Sample Results Remarks

1- 1 Ultimate
Tensile Strength

2. |2 Tensile Modulus

I1S-10192-1982

Ak A A

Date of Testing
10-05-04
1948.71 kg / sq.cm

1,08 x 10°kg/sg.cm

ferauft : = R ofteron @ fene =@ orran o fine e d forn @ | faem frfeam ommisy e w90 gara o movrn o | ofteroy fondd ow vivam afteroy o sl e
@ ot fimr @ oftore aroa ford o o # | ol oo odtfaey (ofteny fvo srn)deam Rl sl faes onst oft el % g0 fRw 3 oftere Bt 2 9 W ) o
I s, FE T A Rt #t o & at oo oz e el R s o 09 dheae | et am wewrdt wfien i owpere Rreera o o |

M.B. 1) This report Pertain to the particular sample submitted for test.
2) This report may not ba reproduced without prior writben permission of RTC Mumbai
3) This tested samplas(s) should be collected positively within 30 days from issue of this report falling which no claim whatsoever and
no correspendence in matter shall be enterained and such samole(s) will nbe disposal off per Government Procedure
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Job order No.RTC/WR/METI19 .f[l-l-[ri_/ Date ;  15-Dec-04 Report No : 119
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H AT GENERAL commsx;é-wr. Py BRESEINGID
Issued to : Date of Issue:
121, RUNWAL COM. COMPLES m_/f'?,ff'?—
LBS MARG '
MULUND (W) MUMBAI-80
. HEET HAT
IR 7 TEEH e
" TRTCD g
N'-_F]d{-;-mi]‘il;a[jf_q'.. Mark FRP Coupler plate 25mm Ht.&350mm Ht. stamped Request No:  GCPL:RTC:2004:700
of Sample by BUREAU VERITAS Fafir
. Date 1 5-Dec-04
i e o ~ T & T
Test Required : s Material Details : FRP Coupler plate 25mm Ht.&50mm Hi.
stamped by BUREAU VERITAS
Y Foem THA HT AW e fafire AP T Eaul
Sr.No. Name of the Test Standard Specification Actual Sample Results Remarks

| FLAMMABILITY TEST I5-6746-1994, ANNEX-N,
o Very low flammability

SAMPLE NO.(a) Specimen shall cease flame Complied the test Passes the test
25mm Ht. FRP coupler or glow within 10 seconds of
s plate x the removal of the flame and
N 135mm long stamped by again within 10 seconds after
BUREAU VERITAS the second removal of flame.
2 | SAMPLE NO.(b) Very low flammability Complied the test Passes the test
50mm Ht. FRP coupler Specimen shall cease flame
g plate x155mm long stamped | or glow within 10 seconds of
B by the removal of the flame and
BUREAU VERITAS again within 10 seconds after

the second removal of flame,
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M.B : 17 This repon pertains to the particular sample submitted fortest.
2) This report may not be reproduced without prior writien permission of RTC. Mumbai
3) The tested sampleis) should be collected positively within 30 days from issue of this report failmg which no claim whatsoeverand ~ EFT AT
no corespondence in the matier shall be entertwned and such samaole( 5) will be disposed off as per Government procedures. B}’.
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UNIVERSITY OF MUMBAI
INSTITUTE OF CHEMICAL TECHNOLOGY (AUTONDMGUS]
N. M. Parekh Road, Matunga, Mumbai - 400 019

ANALYTICAL LABORATORY

Date: 23.6.2003.
e
Report No.: UICT/AL/OW/54 2003 =4 >
Sample: Pultruded FRP sample 100 mm wide tray

Submitted by: General composites (F) Ltd., 121 Runwal Tower office
complex, L.B.S. Marg, Mulund (w)

Reference No.;: letter dated 22nd May, 2003,

Institute Sample No.: 70/ 03=-04
Date of Receipt of the Sample: 22/5/03

Packing and Description: One 100 mm wide pultruded FiP casle tray
received.

Report:

Flame Refarcancy - Passes
Per 15.6746

Bovk— 1wy

< ©°
Mrs, S.B. @Gawkar Mrs. H.4. Joshi Prof. Incharge
M.SC. M.Sc.
Jr. Analyst Sf. Analyst

N. B. : - (1) The report and certificate of analysis given by the UICT is not to be used for the purpose of
advertisement or legal aclion, unless permission has been oblained before submitting the sample for
analysis.

(2) Extra copies of the report can be had on payment of rupees fifty per copy.



THE BOMBAY TEXTILE RESEARCH ASSOCIATION

LAL BAHADUR SHASTRI MARG
GHATKOPAR (WEST),
MUMEAI 400 086

‘ QUALIFIED BY NABL
;;iéjurég iéggglﬁll NABL T/363 & T/364
i BTRA TEST LABORATORIES Analysis & Testing of All Textile
Fax : 91-22-25000459 gt e

L Trouble Shooting for Providing
= . b_t_ﬁ@_‘iiﬂ.l_._
E-mail r Lom Complete Solutions.

DT: 19.04.2004 PULTRUDED FRP
e LADDER TYPE CABLE TRA

Report Detalls : /s, GENERAL COMPOSITES (P) LTD., MUMBRIE :
Client :

- pef DATED 16.04.2004 BL-4337
Reference : Code :
. 16.04.2004 ONE
Received on : No.of Samples :
1 of 1
Despatched on : Total Pages:
TEST RESULTS
SAMPLE NO. : BL-4337
—t SAMFLE MAEK : PULTRUDED FRP LADDER

TYPE CABLE TRAY

FLAMMABILITY TEST :

The sample was evaluated for flammability test similar to
ASTM-D-2863 (Limiting Oxygen Index) method and the result
ohtained is as follows :

Limiting Oxygen Index - 37.9
(LOI)

]
r:gec:llnif::al Manager
BTRA Test Laboratories

pa/-

Samples are not drawn by the Laboratory.
The test results relate only to the item tested.
This report shall not be reproduced except in full without prior permission of this Laboratory.
This report shall not be used for litigation or publicity.

AVAIL SERVICES OF BTRA FOR TOTAL SOLUTIONS.



